
 AC9309OL

              UKW-ST210701AC

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

DESCRIPTION
BOLT M5X25
PLAIN CUSHION Ø5 
CYLINDER HEAD
AIR FILTER
SEAL PACKING COLLAR
AIR ADMISSION CLAMP
VALVE PIECE
VALVE PLATE SUBASSEMBLY
EXHAUST CLAMP
0 CIRCLE Ø68.7XØ2.5
CYLINDER Ø64
PISTON CURL CLAMP
PISTON RING
CONNECTING ROD
CRANKCASE
BEARING 6203Z
CRANK
FAN
ELASTIC RING Ø14
GATE LID
BOLT ST3.3X8
BEARING 6006Z
STATOR SUBASSEMBLY
ROTOR
BOLT M5X155
BOLT M6X16
BOLT M4X6

NO.
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

DESCRIPTION
BOLT M4X8
0 CIRCLE Ø13.8XØ1.9
CONNECTING PIPE
CONNECTS THE BEND
CRASH PAD 
NUT M5
M4X8
CAPACITANCE
ELECTRIC CAPACITY BOX
DISCHARGE PIPE
 RELEASE PIPE
CHECKING VALVE
 THE WHEEL AXLE STACKS
OAK RUBBER TIRE 
WASHER FOOT
WASH WATER VALVE
TANK
POWER CORD
SAFETY VALVE
 HANDLE SETS
PRESSURE SWITCH
GOES NONSTOP TO THE CONTROL
REGULATE VALVE
COUPLER
NUT RP1/4
PRESSURE GAUGE 50
PRESSURE GAUGE 40

1

2

7
8

3

4

9

10

5
6

11
12

13

14 2423

15

16

22

21
17

1820 19

25

26

36
35

27

28

3433

29
30

32

31

37
38

48

47

39

40

46

45

41
42

44

43

49 50 51

52 5354


